
STATE OF MAINE 

DEPARTMENT OF 

ENVIRONMENTAL PROTECTION 

PAUL R. LEPAGE 

GOVERNOR 

PAUL MERCER 

COMMISSIONER 

July 2, 2018 

Mr. Charles Applebee 
Interim Superintendent 
Richmond Utilities District 
P.O. Box 189 
Richmond, ME. 04357 

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0100587 
Maine Waste Discharge License (WDL) #W002616-6C-H-R 
Final Permit 

Dear Mr. Applebee: 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
approved by the Department ofEnvironmental Protection. Please read this permit/license renewal 
and its attached conditions carefully. Compliance with this petmit/license will protect water quality. 

Any interested person aggrieved by a Department determination made pursuant to applicable 
[...]
general pennit (Chapter 529). Permit does not include any pennit which has not yet been the subject of 
final agency action, such as a draft pennit or a proposed permit. 

Person means an individual, firm, corporation, municipality, quasi-municipal corporation, state agency, 
federal agency or other legal entity. 

Revised July I, 2002 Page 11 



------------------------- ------------------------

MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

STANDARD CONDITIONS APPLICABLE TO ALL PERMITS 

Point sonrce means any discernible, confined and discrete conveyance, including, but not limited to, any 
pipe, ditch, channel, tunnel, conduit, well, discrete fissure, container, rolling stock, concentrated animal 
feeding operation or vessel or other floating craft, from which pollutants are or may be discharged. 

Pollutant means dredged spoil, solid waste, junk, incinerator residue, sewage, refuse, effluent, garbage, 
sewage sludge, munitions, chemicals, biological or radiological materials, oil, petroleum products or 
byproducts, heat, wrecked or discarded equipment, rock, sand, dirt and industrial, municipal, domestic, 
commercial or agricultural wastes of any kind. 

Process wastewater means any water which, during manufacturing or processing, comes into direct 
contact with or results from the production or use of any raw material, intermediate product, finished 
product, byproduct, or waste product. 

Publicly owned treatment works ("POTW") means any facility for the treatment of pollutants owned 
by the State or any political subdivision thereof, any municipality, district, quasi-municipal corporation or 
other public entity. 

Septage means, for the purposes of this permit, any waste, refuse, effluent sludge or other material 
removed from a septic tank, cesspool, vault privy or similar source which concentrates wastes or to which 
chemicals have been added. Septage does not include wastes from a holding tank. 

Time weighted composite means a composite sample consisting of a mixture of equal volume aliquots 
collected over a constant time interval. 

Toxic pollntant includes any pollutant listed as toxic under section 307(a)(l) or, in the case of sludge use 
or disposal practices, any pollutant identified in regulations implementing section 405(d) of the CWA. 
Toxic pollutant also includes those substances or combination of substances, including disease causing 
agents, which after discharge or upon exposure, ingestion, inhalation or assimilation into any organism, 
including humans either directly through the environment or indirectly through ingestion through food 
chains, will, on the basis of information available to the board either alone or in combination with other 
substances already in the receiving waters or the discharge, cause death, disease, abnormalities, cancer, 
genetic mutations, physiological malfunctions, including malfunctions in reproduction, or physical 
deformations in such organism or their offspring. 

Wetlands means those areas that are inundated or saturated by surface or ground water at a frequency and 
duration sufficient to support, and that under normal circumstances do support, a prevalence of vegetation 
typically adapted for life in saturated soil conditions. Wetlands generally include swamps, marshes, bogs, 
and similar areas. 

Whole effluent toxicity means the aggregate toxic effect of an effluent measured directly by a toxicity 
test. 

--------------------------------------~ 
Revised July I, 2002 Page 12 



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 
MAINE WASTE DISCHARGE LICENSE 

FACT SHEET 

DATE: May 31, 2018 

PERMIT NUMBER: #ME0100587 
WASTE DISCHARGE LICENSE: #W002616-6C-H-R 

NAME AND ADDRESS OF APPLICANT: 

RICHMOND UTILITIES DISTRICT 
P.O. Box 189 

Richmond, Maine 04357 

COUNTY: Kennebec 

NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S): 

RICHMOND UTILITIES DISTRICT 
16 Water Street 

Richmond, Maine 04357 

RECEIVING WATER/CLASSIFICATION: Kennebec River/Class B 

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. Charles Applebee 
Contract Operator 
(207) 380-4261 

e-mail: watergualitycompliance@roadrunner.com 

1. APPLICATION SUMMARY 

a. Application: The Richmond Utilities District (RUD) has submitted a timely and complete 
application to the Maine Department of Environmental Protection (Department) for the 
renewal of Waste Discharge License (WDL) #W002616-6C-F-R I Maine Pollutant Discharge 
Elimination System (MEPDES) permit #MEO I 00587, (permit hereinafter) which was issued 
on March 14, 2013, for a five-year term. The 3/14/13 MEPDES permit authorized the 
monthly average discharge of 0.320 million gallons per day (MGD) of secondary treated 
municipal wastewater from a publicly owned treatment works (POTW) to Kennebec River, 
Class B, in Richmond, Maine. 

mailto:watergualitycompliance@roadrunner.com


ME0100587 
W002616-6C-H-R 

FACT SHEET Page 2 of 16 

1. APPLICATION SUMMARY (cont'd) 

b. Source Description: The RUD was formed in 1965 and encompasses approximately 
3 square miles. The wastewater treatment facility receives sanitary wastewater flows 
generated by residential, industrial, and commercial users within the District's 
boundaries. The facility has 549 service connections serving a population of 
approximately 1,700 people. Based on a report entitled, "Sanitary Sewer Overjlow­
Injlow/Infiltration Master Plan, "dated December 2008, and prepared for the RUD by 
Sevee & Maher Engineers, Inc., the collection system is approximately 46,200 linear feet 
in length, and ranges in size from 1 .5 to 12-inches in diameter. There are three (3) major 
pump stations in the RUD's collection system. All pump stations were installed in 
November of 1996 and are similar in design. There are no combined sewer overflow 
points (CSO) associated with the collection system. There is one engineered emergency 
bypass structures located at the wastewater treatment plant and one located at the Front 
Street pump station, neither which are authorized to discharge by this permit. 

The Front Street Pump Station is a duplex submersible pump station located 
approximately 40 feet north of the Front Street District Water System Office. The 
wetwell is a IO-foot internal diameter precast concrete structure and approximately 
13 feet 10 inches deep. The alarms from this pump station are sent by an automated 
telephone dialer system. This pump station does have a back-up power generator. The 
RUD has documented unauthorized overflow discharges from this pump station during 
high flows by way of a flow meter. The Front Street pump station has an engineered 
emergency bypass structure not authorized by this permit. 

The Main Street Pump Station is a duplex submersible pump station located adjacent to 
Baker Brook on the south side of State Route 197. The wetwell is an 8-foot internal 
diameter precast concrete structure and approximately 14 feet deep. The alarms from this 
pump station light a beacon and sound a horn to alert the neighbors of this station to call 
the emergency contact numbers listed on the sign posted at the station. The operators are 
then notified by a local dispatcher of a problem associated with the pump station. A 
portable back-up power generator is available to supply emergency power to the pump 
station. The RUD has documented unauthorized overflow discharges from this pump 
station. This pump station does not have any bypasses structures. 

The Bridge Street Pump Station is a duplex submersible pump station located adjacent to 
Mill Brook on the south side of Bridge Street. The wetwell is an 8-foot internal diameter 
precastconcrete structure and approximately 13.5 feet deep. The alarms from this pump 
station light a beacon and sound a horn to alert the neighbors of this station to call the 
emergency contact numbers listed on the sign posted at the station. The operators are 
then notified by a local dispatcher of a problem associated with the pump station. A 
portable back-up power generator is available to supply emergency power to the pump 
station. The RUD has not documented unauthorized overflow discharges from this pump 
station. This pump station does not have any bypasses structures. 



ME0100587 
W002616-6C-H-R 

FACT SHEET Page 3 of 16 

1. APPLICATION SUMMARY (cont'd) 

The Department has made a determination based on best professional judgment that 
Shucks (a seafood processor) is a significant industrial user as defined in 06-096 
CMR528(4)(v)(l)(ii). The RUD receives transported from local septage haulers from 
four surrounding towns. Transported waste is not added to the wastewater treatment 
process but is stored in two aerated holding tanks for seasonal disposal on local sludge 
spreading sites licensed by the Department. The RUD accepts and introduces into the 
treatment system headworks domestic wastewater from recreational vehicles. 

A map showing the location of the treatment facility and receiving water is included as 
Attachment A of this Fact Sheet. 

c. Wastewater Treatment: The facility provides a secondary level of treatment via an 
oxidation ditch operated in an extended aeration mode. The facility was upgraded in 
1990 and the monthly average design criteria for flow was upgraded from 0.300 MOD to 
0.320 MOD. Flows entering the treatment facility receive treatment via a manually 
cleaned bar screen, an aerated grit chamber, one oxidation ditch (240,000 gallons) with 
two brush aerators and two circular clarifiers, each 25 feet in diameter and 12 feet deep. 
Flows from the secondary clarifiers are conveyed to a chlorine contact chamber 
measuring 60 feet long and 3 feet wide (total volume of 164,000 gallons with a detention 
time of 72 minutes) where the treated wastewater is seasonally disinfected with sodium 
hypochlorite prior to discharge to the Kennebec River. The wastewater treatment facility 
does not have a back-up power source to provide secondary treatment during a prolonged 
power outage, but is capable of providing a primary level of treatment and disinfection. 

The treatment plant contains an emergency overflow channel. The overflow channel is 
separated from the influent channel by a 2-foot long weir plate. When the water level in 
the influent channel rises above the elevation of the weir which separates the channels, 
any overflow enters the overflow channel and flows by gravity directly to the chlorine 
contact tank. The sewage that enters the overflow channel is metered by a magnetic flow 
meter. 

The outfall pipe for the discharge extends out into a tidally influenced section of the 
Kennebec River approximately two feet beyond the cribbing on the west bank of the 
river. The pipe is one foot below the mean low water level and six feet below the mean 
high water level for the river. A schematic of the treatment process is included as 
Attachment B of this Fact Sheet. 



ME0100587 
W002616-6C-H-R 

FACT SHEET Page 4 of 16 

1. PERMIT SUMMARY 

a. Terms and conditions: This permitting action is carrying forward all the terms and 
conditions of the previous permitting actions except that this permit is; 

1. Eliminating the waiver of the requirement to achieve 85% removal of biochemical 
oxygen demand (BOD) and total suspended solids (TSS) as there is no legal 
mechanism to grant said waiver. 

b. History: This section provides a summary of significant licensing/permitting actions and 
milestones that have been completed for the RUD. 

December 26, 1984 - The U.S. Environmental Protection Agency (USEPA) issued 
National Pollutant Discharge Elimination System (NPDES) permit #ME0100587 to the 
RUD for a five-year term. The 12/26/84 NPDES permit superseded the NPDES permit 
issued to the RUD on April 12, 1979. 

May 25, 2000 - Pursuant to Certain deposits and discharges prohibited, 38 M.R.S.A. 
§ 420 and Waste discharge licenses, 38 M.R.S.A. § 413 and Interim Ejjluent Limitations 
and Controls for the Discharge ofMercury, 06-096 CMR 519 (last amended 
October 6, 2001), the Depa1tment issued a Notice ofInterim Limits for the Discharge of 
Mercury to the permittee thereby administratively modifying WDL #W002616-59-C-R by 
establishing interim monthly average and daily maximum effluent concentration limits of 
10.5 parts per trillion (ppt) and 15.7 ppt, respectively, and a minimum monitoring 
frequency requirement of2 tests per year for mercury. 

January 12, 2001 -The Department received authorization from the USEPA to 
administer the NPDES permit program in Maine, excluding areas of special interest to 
Maine Indian Tribes. From that point forward, the program has been referred to as the 
Maine Pollutant Discharge Elimination System program. 

February 25, 2003 - The Department issued WDL #W002616-5L-D-R I MEPDES permit 
#ME0100587 to the RUD for a five-year term. The 2/25/03 permit superseded WDL 
#W002616-59-C-R issued on April 14, 1998, WDL #W002616-59-B-R issued on 
March 29, 1991, and WDL #W002616-45-A-N issued on April 1, 1985. 

September 13, 2003 - The 121'' Maine Legislature amended the Maine Water 
Classification Program at 38 M.R.S.A. §467( 4) by reclassifying the Kennebec River at 
the point of discharge from a Class C to a Class B waterbody. 

January 20, 2004 - The Department issued a letter to the RUD thereby administratively 
modifying the 2/25/03 MEPDES permit to clarify that the applicable period for bacteria 
limits was May 15 - September 30 of each year. 



ME0I00587 
W002616-6C-H-R 

FACT SHEET Page 5 of 16 

2. PERMIT SUMMARY (cont'd) 

March 16, 2007-The Department issued a Notice of Violation (NOV) to the RUD for 
violations of Maine's environmental laws, rules and the 2/25/03 WDL. Specifically, the 
NOV cites: 1) effluent limit violations; 2) flow limit violations; 3) failure to report non­
compliance within a timely manner; 4) discharging pollutants without a license 
(wastewater treatment facility (wwtf) and pump station overflows/bypasses); 5) failing to 
modify the Operation & Maintenance plan; and 6) failing to have an alternate power 
supply for the Alexander Reed Rd. pump station. 

November 26, 2007 - The RUD submitted a timely and complete General Application to 
the Department for renewal of the 2/25/03 MEPDES permit. The application was accepted 
for processing on December 5, 2007, and was assigned WDL # W002616-5L-E-R / 
MEPDES #ME0100587. 

March 10, 2008-The Department issued WDL W002616-5L-E-R/ MEPDES 
#MEO 100587 for a five-year term. 

September 2008 - The Board of Environmental Protection approved a Consent Agreement 
between the State of Maine and the RUD for violations of its waste discharge license 
documented in the March 16, 2007 NOV. 

February 6, 2012 -The Department issued a modification ofMEPDES permit 
#ME0100587/WDL #W002616-5L-E-R for a reduction in the mercury testing frequency 
for total mercury from 2/Year to I/Year pursuant to, 38 M.R.S.A., § 420(1-B)(F). 

March 14, 2013 - The Department issued WDL W002616-6C-F-R/ MEPDES 
#MEO 100587 for a five-year term. 

February 26, 2018 - The RUD submitted a timely and complete General Application to the 
Department for renewal of the 3/14/13 MEPDES permit. The application was accepted for 
processing on the same date and was assigned WDL W002616-6C-H-R/ MEPDES 
ME0100587. 

3. CONDITIONS OF PERMIT 

Conditions oflicenses, 38 M.R.S. § 414-A, requires that the effluent limitations prescribed 
for discharges, including, but not limited to, effluent toxicity, require application of best 
practicable treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the 
receiving waters attain the State water quality standards as described in Maine's Surface 
Water Classification System. In addition, 38 M.R.S., § 420 and 06-096 CMR 530 require the 
regulation of toxic substances not to exceed levels set forth in Surface Water Quality 
Criteria/or Toxic Pollutants, 06-096 CMR 584 (effective October 9, 2005), and that ensure 
safe levels for the discharge of toxic pollutants such that existing and designated uses of 